
  

 
 
 
 
 

ABSTRACT 
 
 
 

 
Title of Document: MONITORING AND FORECASTING 

BIOSOLIDS ODORS AT PRIOR LIME AND 
POST LIME ADDITION IN WASTEWATER 
TREATMENT PLANTS 

  
 97BAmpun Janpengpen, Doctor of Philosophy, 2010 
  
Directed By: Professor Gregory B. Baecher 

Department of Civil and Environmental 
Engineering 

 
 
 A real-time solids odor monitoring system provides an odor management 

feedback tool for both process control and a biosolids management program. Since 

higher odor levels means higher process costs, as well as greater potential for 

nuisance odors at land application sites, identifying the processes that contribute to 

these elevated levels is critical to responsible, economical, and efficient wastewater 
[...]
and are correlated with endogenous variable. In case of the model for TRS at post 

lime, we can write it as follows: 

 2 0 1 1 2 3Y Y X Wβ β β β= + + +       (2.2) 

where Y2 is TRS at the post lime process, Y1 is TRS at the prior lime process, X is any 

upstream processes variable before the lime stabilization process, and W is any lime 

addition process variable included in the model. 

 According to equation (2.2), if the analyses employed OLS by having one of 

those independent variables correlated with the error term, ρi, it would have caused 

biases in the estimated regression coefficients. In addition, it would have caused our 

conclusions to be misleading when explaining the causes or sources of Y2. Instead, the 

use of an IV and 2SLS estimation can consistently estimate these coefficients, and 

identify what process variables hide in the error term (Angrist and Krueger 2001; 

Wooldridge 2002; Greene 2003; Murray 2006; Kennedy 2008). The following 

example presents how IV assists to solve this issue: 

 Suppose there is one independent variable (Xi) in the regression model: 

 Yi = β0 + β1Xi + ρi                                                    (2.3) 

The ordinary least squares estimator is: 



 

 24 
 

 

( )
( )
( )

( )
( ) ( )

( )
( )
( ) ( )

0 1

1

1

,
,

,
      

,

, ,
      

,

,
                                                                    2.4

,

OLS

Cov Y X
Cov X X

Cov X X
Cov X X

Cov X X Cov X
Cov X X

Cov X
Cov X X

β

β β ρ

β ρ

ρ
β

=

+ +
=

+
=

= +

                          

For the value of OLSβ , if there is no correlation between X and ρ, OLSβ  will be equal to 

β1. In other words, the OLS estimator is said to be consistent. However, when there is 

correlation between ρ and X (Cov(ρ,X) ≠ 0), OLSβ  does not estimate β1.  

 According to equations 2.3 and 2.4,  if X and ρ are correlated, it can make  

OLSβ  not to estimate β1. Therefore, there is other variable that depends on the 

correlation between X and ρ. In other word, the effect of X on Y can be explained by 

using Z, which is related to X, but not ρ. The variable Z is called instrument variable 

(IV); the following are assumptions (conditions) for IV estimation: 

 (i) There is no correlation between the IV and the error term, i.e., the IV is 

 exogenous or ( )corr , 0Z ρ =   

 (ii) There must be a high correlation between IV and independent variables 

      replaced by that IV, i.e., IV is relevant: ( )corr , 0Z X >>  

Thus,  

 ( )
( )

,ˆ                                                                       (2.5)iv

Cov Y Z
Cov XZ

β =  

The two regression equations can assist to understand the logic of IV: 



 

 25 
 

 Yi = β0 + β1Xi + ρi                                                   (2.6) 

 Xi = α0 + α1Zi + θi                                        (2.7) 

Referring to above two assumptions of IV and equations 2.6 and 2.7, ˆ
IVβ  can 

estimate 1β :           

          

( )
( )
( )

( )
( ) ( )

( )
( )
( )

( )

0 1

1

1

1

,ˆ
,

,
      

,

, ,
      

,

,
      

,

                                                                                       2.8

IV

Cov Y Z
Cov X Z

Cov X Z
Cov X Z

Cov X Z Cov Z
Cov X Z

Cov X Z
Cov X Z

β

β β ρ

β ρ

β

β

=

+ +
=

+
=

= +

=

 

 As stated earlier in Section 2.2.1 and in Figure 2.1, the lime addition caused 

the change in TRS at prior lime to become TRS at the post lime process. Therefore, a 

lime addition process variable (W), which is monitored as the temperature of the 

limed biosolids, can be an endogenous variable having correlation with the error. 

Having said that, by using the Hausman Test for endogeneity testing, it can verify 

whether or not W is endogenous (Wooldridge 2000; Wooldridge 2002; Greene 2003; 

Kennedy 2008).  

 To verify this, the analyses simply use the set of variables at the lime addition 

processes, denoted as Z, to be the IV. The set of variables at the lime addition 

processes are the percent of lime feeding, the temperature of the secondary effluent, 

the number of centrifuges in service, the ambient temperature, and the dewatered 

percent solids. Thus, if these analyses regress W on the set of lime addition 



 

 26 
 

parameters showed in equation (2.9), then the analyses will get the residual of this 

regression, μ.  

 Wi  = γ0 + γ1Zi + μi                                      (2.9) 

where Wi is temperature of limed biosolids, Zi is a set of process variables at the lime 

addition process, γ0 is an intercept, γ1 is regression coefficient of any process variable 

at the lime addition process included in the model, and μi  is residual. 

The analyses again run the regression by using μ, which is gotten from equation (2.9), 

as one of the independent variables on the right-hand side of equation (2.3). It is 

shown in equation (2.10).  

          2 0 1 1 2 3i iY Y X Wβ β β β μ= + + + +Ω                            (2.10) 

If the coefficient, Ω, of μ is not zero and is statistically significant, Wi is endogenous, 

otherwise it is exogenous. The fitted value of Ŵi of equation (2.9), called the first-

stage least squares, will be the average of the temperature of lime biosolids.  

The analyses again replace Wi with Ŵi in equation (2.2) and then run the 

regression to obtain Ŷ2.  

 Ŷ2  = γ + ω Y1 + θ Ŵi + ηXi                            (2.11) 

where Ŷ2  is the fitted value of TRS at post lime process, Y1 is TRS at the prior lime 

process, Ŵi is the fitted value of the lime addition processes, Xi are upstream 

processes, γ is intercept, and η, ω and θ are regression coefficients. Then, the fitted 

value of equation (2.11) is called the second-stage least squares prediction.  

For the model of N-containing compounds (Y3), this analyses use all the 

upstream process variables as independent variables. Because many studies indicate 

that trimethylamine (TMA) is only detected during  post lime stabilization (Kim et al. 



 

 27 
 

2001; Murthy et al. 2002a; Novak et al. 2002), the analyses also include the lime-

stabilizing process variables as additional independent variables.  

 



 

 28 
 

7BChapter 3: Operational Processes and Data Description 

This chapter describes in detail the in-plant wastewater treatment processes, DC 

Water’s advanced WWTP, and also provides the details of each upstream operational 

process variable (independent variables) considered to contribute to odorants 

emission. Additionally, this chapter describes how odor monitoring systems are set up 

and how odor data collection used as a dependent variable is determined.  

26BU3.1 Site Overview 

The Blue Plains Advanced Wastewater Treatment Plant (AWTP) has been a pioneer 

environmental warden since it started operations in 1938, as shown by its continual 

development in responding to the requirements, regulations, and community needs 

since that time. The District of Columbia Water and Sewer Authority (DC Water)’s 

advanced wastewater treatment plant (WWTP) treats the combination of storm water 

and untreated wastewater flowing from the sewers of the Washington, DC, metro area 

covering more than 725 square miles, which includes the District of Columbia, 

portions of Montgomery and Prince George’s Counties in Maryland, and portions of 

Fairfax and Loudoun Counties in Virginia.  

 The treated water discharges into the Potomac River. The installed capacity 

treats an average of 370 million gallons per day (mgd) of wastewater, with a 

treatment peak flow of 740 mgd and an excess flow of 336 mgd. The peak wet-

weather capacity treats 1,080 mgd, with more than 1,200 wet tons per day of 

biosolids generated and beneficially used (DCWASA 2005). 



 

 29 
 

 The wastewater treatment processes at DC Water are composed of two major 

processes, liquid and solids processes (Figure 3.1). The liquid processes start after the 

influents pass the screening process, where debris and grit, are removed and trucked 

to a landfill. Then, the sewage flows into primary sedimentation tanks by having 

about 50% of the suspended solids separated from the liquid. The primary effluent 

flows into the secondary treatment process, a biological process, by entering aeration 

tanks where microbes break down the organic matter.  

 Next, the secondary effluent enters secondary sedimentation tanks, where 

solids are settled out and returned to the aeration tank. The overflow moves into the 

nitrification and denitrification tanks, and converts ammonia to nitrate and nitrate to 

nitrogen gas. These processes make DC Water an advanced wastewater treatment 

facility. The residual solids are settled out and the water is percolated through sand 

filters. The sand filters remove the remaining suspended solids and associated 

phosphorus. The water is disinfected, dechlorinated, and discharged into the Potomac 

River (DCWASA 2005).  

 In contrast, the solids handling processes for generating biosolids begins at the 

primary sedimentation tanks. In this tank, the solids are pumped to the gravity 

thickener (GT) tanks where gravity causes the solids to settle and thicken. At the 

secondary sedimentation, the settled solids are pumped back to secondary aeration 

tanks to retain a concentration of microorganisms in the aeration tanks (Vesilind 

2003). The remainder of the settled solids will be pumped/wasted to dissolved air 

flotation (DAF) thickeners (likewise for the solids from nitrification sedimentation 



 

 30 
 

tanks), and some portion will be pumped back to the nitrification reactor with the rest 

sent to the secondary reactors (Peot and Ramirez 2007).  

 At the DAF thickeners, the combined particles settle at the bottom while air is 

blown in to float these particles to the surface, called flotation-thickened sludge. 

Then, a chained skimmer removes the surface and sends the sludge to the sludge 

blending tank system. In this tank, GT and DAF thickened solids are subsequently 

blended to form a homogeneous sludge with a ratio goal of one-to-one (50% GT 

solids to 50% DAF solids) (Peot and Ramirez 2007).  

 After the blending, the homogeneous sludge is dewatered by high-speed 

centrifuges, where sludge solids are separated from the water. Next, the dewatered 

solid (cake) goes through lime stabilization for reducing pathogens and producing 

biosolids. Finally, the organic biosolids are hauled out for land application. The DC 

Water solids handling processes diagram is presented in Figure 3.2. 



 

 31 
 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

Disinfectan

Dissolved air 
flotation  
thickening 

Multimedia 
filters 

Contact tanks 

Air 

Air 

Air 

Lime 

Current Solid 
 Process 

Current Liquid 
Process 

FROM 
COLLECTION 
SYSTEM 

Influent 
Screens 

Influent 
pumping 

Aerated 
grit 
chamber

Primary 
Sedimentation 
Tanks 

Secondary  
Reactors 

Secondary 
sedimentation 
tanks 

Nitrification/ 
Denitrification reactors 

Nitrification/deni
trification 
Sedimentation 
tanks 

Filter 
influent 
pumps 

Gravity sludge 
thickening 

Centrifuge 
dewatering 

Lime stabilization 
mixer 

LAND 
APPLICATION 
OR OTHER 
BENEFICIAL 

TO 
POTOMAC 
RIVER 

Dechlorinatio

  
 

     
 

 

 

Liquid Processes 

Solids Processes 

Figure 3.1: DC Water Processes Diagram (DCWASA 2005; Janpengpen 2006) 

TRS post-lime 

TRS pre-lime 



 

 32 
 

 

Figure 3.2: DC Water solids handling processes diagram (DCWASA 2005; 

Janpengpen et al. 2008) 

27BU3.2 Operational Processes Data (Upstream Process Variables) 

Since this research continues from the previous study of Janpengpen (2006), it 

collects all plausible operational wastewater treatment process variables from the 

upstream to the downstream processes for polluted analysis. The duration of 

operational processes data collection started simultaneously with odor data collection 



 

 33 
 

in January 2009 to May 2010. For odor monitoring, however, only TRS at prior lime 

and post lime processes were monitored during January 2009 to April 2009.  

 All the below data have been collected from the daily report, the process 

control historian (PCH), and the process control system (PCS). The following 

wastewater treatment process variables (independent variables) are possibly 

considered the sources of odorous production in limed biosolids: 

48B3.2.1 Ferric Chloride (FeCl3) Addition 

Ferric chloride (FeCl3) is a flocculant and added for making tiny particles clump 

together so they can be removed from wastewater. FeCl3 consists of two elements, 

irons (Fe) and chlorine (Cl), and is by-product from a liquid of steel-making 

industries. There are a number of benefits for ferric chloride addition. These include, 

for instance, improving sludge settling, decreasing influent phosphorous 

concentrations, increasing dewatering performance by lowering polymer requirement 

for dewatering operations, and increasing BOD and total suspended solids (TSS) 

removal (WEF 1995(a)). 

 At DC Water, FeCl3 is added to the primary settling process for removing 

nutrients such as phosphorous in order to prevent algae growth in the Potomac River 

and also enhance settling performance (WEF 1996; Peot and Ramirez 2007).  

49B 3.2.2 Waste Pickle Liquid (WPL) Addition 

Waste Pickle liquid (WPL) is a waste product from steel manufacturing for cleaning 

and removing mill scale (WEF 1995(a)). WPL consists of acid concentration with 

varying concentration of heavy metal such as chromium and nickel; however, many 



 

 34 
 

other metals can be present. At DC Water, WPL is also added to the primary process 

for eliminating phosphorous, nutrients, and assisting to mitigate hydrogen sulfide at 

the upstream in wastewater system. Occasionally, DC Water utilizes either FeCl3 or 

WPL at the primary process. 

50B3.2.3 Polymer Addition 

There are three types of polymer: anionic, cationic, and non-ionic (WEF 1996). 

Normally, polymers are used for sludge conditioning in separating, thickening, and 

dewatering; improvement of coagulation/flocculation; and expansion of alum, ferric, 

or calcium precipitation of phosphorous in wastewater (Churchill and Rybacki 1997; 

Chang et al. 2005). Cationic and other polymers are coagulant aids used in 

combination with other inorganic coagulants(Chang and Dentel 2001; Chang et al. 

2005). The long chains of positively charged polymers can help to strengthen a floc, 

making it larger, faster settling and easier to filter out. Before 2004, DC Water added 

polymer only at the dewatering process and dissolved air floatation (DAF) processes. 

DC Water, however, now adds polymer in each step of the treatment processes; 

primary process, secondary process, nitrification process, dewatering process and 

dissolved air Floatation (DAF) process each improve clarification or hold sludge 

particles together. Only at primary process is the anionic polymer added. We, 

therefore, have polymer addition at each process as independent variables.    

 Several studies have shown that during and post lime stabilization processes, 

polymer added into sludge is one of the major factors contributing to odorous 

production in biosolids, especially amine product, e.g., Trimethyl Amine (TMA) 

(Kim et al. 2001; Novak et al. 2002; Kim et al. 2005; Chang et al. 2005). We 



 

 35 
 

anticipate that polymer addition will have a relationship with odorants production at 

the post lime process. 

51B3.2.4 Gravity Thickening (GT) at Primary Settling 

There are four process variables, gravity thickening (GT) concentration, GT flow, GT 

total solids, and percent solids of GT, involved in this topic. As we stated earlier in 

section 3.1 (site overview) about 50% of the suspended solids separate from the liquid 

by GT and settle at the primary settling tank. These solids are considered as the raw 

sludge called total primary sludge (TPS) and are pumped to blending tanks to 

combine with sludge from the secondary process. DC Water tries to maintain percent 